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STEEL

COMMODTY(RIZE! : ERW.CARBON'STEEL PPE EN 10204 TYPE 3.1 — 2004 2UBT:glRAN X2 ABZ 6
o - . 706, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(HIZ 72 : ASTMAS38 CUSTOMER(T22X A}): HAFIIAHE)
Hydrostatic Tensik Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWIT Test( C)
TYPE TOTAL Test Tensie Strength Yied YR Max. CWN Impact Test('C) .
oF SZE PCS WEGHT (BET Spec. e | wog | Stength | Rae | EL Sy e S5l ShearAveal%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure(Time] %2 Area
END (@ xS H*0]) *2| MPa | MPa | MPa | % | % |[*3 %3 gl 1 2 | 3 [@0eaf 1 [ 2 [a0
; 41 5
1 = (kG) ™) PSl |SEC My el 5 2 = see —
Meax. Ciiteria : In the case of 10x10)
1 B BE 12" X0225" X6.150 M 78 21,505 4797 PBER27 742 | 5 T| 47 480 321 3
TOTAL 78 21,505 4797
Chemical Composition(%) 2:x100 3:x1000 4:x10000 Zn—Coating Test HC-Test HIC Test Remark
Mn ovs .| CopperSufate | Colapse SSC = =
Spec, cls|g|lP|s|a|NM|o|[m]Vv]|gh Zn Codling ks Pesswe | OB | CTR | CSR PR x1.)Typeofppe?m(@_lo)
No.|  HeatNo xal 21212133 2]21z213]3]3s Time | Resutt|  psi % | % | % EBERW Black BEBevel End
Mn, %2) L: Longitudingl, T: Transverse
[Vex | 0 120 | 50 | 4 | 40 | 40 | 40 | 150 | 80 | 1000 xa)B:B&'wweum?’HHeatAﬂededz.m
: - T T2 T3 ¥4) H: Heat(Ladle) Analysis, P: Product Analysis
- ' 2 - 37) For each reduction of 0.01% bebw the specified C max.
E 4 2 ! < 2 N 4 an increase of 0.06% Mn above the specified max.
Pl 7 v |89 421 (2]2]2]4 wilbe permitted up to a max. of 1.65%
3 10) CM3=CuNitCr+Mo+V
 SPEC YEAR — ASTM A53(2012ED)

2 HEe 2 320 eAASE ESELIC
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER A
* 2 2ASHA0 2IIE FHST ALZA| Q™A 2R LME 4 AOH, ZAISTM F1LHEA ALRA 9IEZ 2012!2 G651 5 USLICL

N )
Non-Destructive Test Rattening / S C O p Y
Heat Treatment LD Bending Test Visual & Dimension
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* 2 AASYME 20 MARMBAMY HY E3)2RE 8348 AHRYUC, MA2MY WS SIHE DUTL A st & UASUCL(http:/sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




